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. Fig. 2. The shape of rupture stress-time curves.
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Fig. 3. Rupture stress-time curves of TP 321 and carbon steel.
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Fig. 4. Rupture stress-time curves of TP 321.
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Fig. 5. Two types of schematic creep rupture data.
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Fig. 1. Bend test specimen and result of test.
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Table 1. Chemical composition of steels tested.
Chemical composition (%)
~ Steel No. .
C Si Mn P S Ni Cr w N Nb
Y 11 022 0-48 8-84 0-022 | 0013 | 7-17 18:86 | 112 0-25 0-16
Y 12 0-30 0-47 9-00 0-020 | 0013 | 7-63 18:82 | 1-09 0-22 0-15
Y 13 040 0-57 9-68 0-024 | 0020| 7-25 18:76 | 1-23 0-33 0-23
Y 14 0-50 024 | 924 0-027 | 0040 | 8-14 18-88 | 1-21 0-30 0-19
SUH 31 0-40 1-90 0-43 0-014 | 0-025| 13-73 15-27 | 2-63 — —
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